
Hydrostatic Zero-Turn
Residential Riding Mower

Turf Equipment

ILLUSTRATED PARTS LIST

Model Show
a 23HP Z-Force

MODEL
20HP Z-Force 44
23HP Z-Force 50
23HP Z-Force 60
n is 
 50



TABLE OF CONTENTS

Frame Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
44" Formed Cutter Deck . . . . . . . . . . . . . . . . . . . . . . . 4 and 5
44" Deck Spindle Assembly . . . . . . . . . . . . . . . . . . . . 6 and 7
50" Formed Cutter Deck . . . . . . . . . . . . . . . . . . . . . . . 8 and 9
50" Deck Spindle Assembly . . . . . . . . . . . . . . . . . . 10 and 11
60" Formed Cutter Deck . . . . . . . . . . . . . . . . . . . . . 12 and 13
60" Deck Spindle Assembly . . . . . . . . . . . . . . . . . . 14 and 15
Control Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16
Brake Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17
44" Front Caster & Tire Assembly  . . . . . . . . . . . . . . . . . . . 18
50" Front Caster & Tire Assembly  . . . . . . . . . . . . . . . . . . . 19
60" Front Caster & Tire Assembly  . . . . . . . . . . . . . . . . . . . 20
Steering Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 21
Drivetrain Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22
20 HP Kohler Engine Assembly . . . . . . . . . . . . . . . . . . . . . 23
23 HP Kohler Engine Assembly . . . . . . . . . . . . . . . . . . . . . 24
23 HP Kawasaki Engine Assembly. . . . . . . . . . . . . . . . . . . 25
Electrical Assembly Kohler . . . . . . . . . . . . . . . . . . . . . . . . . 26
Electrical Assembly Kawasaki  . . . . . . . . . . . . . . . . . . . . . . 27
44" Seat Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28
50" & 60" Seat Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . 29
Lift Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30
44" Decal Map  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 31
50" Decal Map  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32
60" Decal Map  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 33
2



Frame Assembly

GD: 02003765-01/11/0

- Figure 1 and Parts List

Ref. 
No. Part No. Description Qty.
1 00006129 Hex Cap Screw, 5/16-18 x 1-3/4 1
2 00006168 Flat Washer, 3/8 zinc 1
3 00011438 Hex Cap Screw, 3/8-16 x 1-1/2 1
4 00012166 Hex Nut, 5/16-18 1
5 00022560 Hex Nut, 3/8-16 Flange Lock 1
6 00027279 Nylock Nut, 7/16-14 1
7 00030782 Flat Idler Pully w/ adaptor 1
8 00060078 Grease Fitting, 1/4-28 x 3/16 1
9 01000505 Shoulder Bolt 1

10 01000635 Nut, 5/16-18, Hexflange Lock 9
11 01002874 Extension Spring, .865 OD x 4.68 lg 1
12 01003269 Flat Washer, 7/16 ID x 1.75 OD 1
13 01008539 U-Nut, 1/4-20 2
14 01008620 Self Tapping Screw 5/16-18 x .750 8
15 02002628 Bronze Bushing, .875 ID x 1.50 OD 2
16 02002670 Transmission Mounting Bracket 2
17 02002672 Frame Assembly Weldment 1
18 02003641 Idler Arm Assembly includes: 1

01000308 Bearing Sleeve 2
 3
7



44" Formed Cutter Deck - Figure 2

GD: 02003830-03/26/07
4



44" Formed Cutter Deck - Parts List for Figure 2

Ref. 
No. Part No. Description Qty.
1 00012169 Flat Washer, 5/16 1
2 00013406 Hex Cap Screw 5/16-18 x .75 1
3 00022560 Hex Nut, 3/8-16, Flange Lock 11
4 01000338 Hex Cap Screw 1/4-20 x .620 2
5 01000372 Carriage Bolt, 3/8-16 x .75 6
6 01000385 Front Roller 1
7 01000635 Lock Nut 5/16-18 Hex Flange 1
8 01008620 Self Tapping Screw 5/16-18 x .750 6
9 01002601 Hex Cap Screw, 3/8-16, .750 1

10 01002766 Nut, 1/4-20, hexflange Lock 2
11 01004109 Tension Rod Stop Bracket 1
12 01006961 HHCS, 1/2-20, 7.50 1
13 02002299 Nut, 1/2-20, Lock 1
14 02003752 Deck Assembly 44" 1
15 02003836 Belt Cover Right Hand 1
16 02003837 Belt Cover Left Hand 1
17 631-0094A Chute Assembly 1
18 712-0641 Hex Nut, M16-1.5 2
19 721-04041 Water Nozzle Adaptor 1
20 734-04155 Deck Wheel, 5.00 Dia. 4
21 736-0760 Lock Washer, 17 x 23.8 x 1.95 2
22 737-04003B Deck Water Nozzle 2
23 738-3056 Shoulder Screw .498 x 1.53 4
5



44" Deck Spindle Assembly - Figure 3

GD: 02003829-04/17/07
6



44" Deck Spindle Assembly - Parts List for Figure 3

Ref. 
No. Part No. Description Qty.
1 00002528 Hex Cap Screw 3/8-16 x 2.00 1
2 00006131 Hex Nut 3/8-16 1
3 00011925 Hex Cap Screw, 3/8-16, 4.00 1
4 756-3089 Pulley 3
5 00012226 Grease Fitting, 1/4-28, 90 degree 1
6 00022560 Hex Nut, 3/8-16, Flange Lock 9
7 00027279 Nut 7/16-14, Nylock 1
8 00050441 V-Belt, B-Section 1
9 00060078 Grease Fitting, 1/4-28 x 3/16 1
10 01000372 Carriage Bolt, 3/8-16 x .75 2
11 01000387 Idler Spring 1
12 01000393 Flat Washer, .469 ID x .875 OD x .105 1
13 01000723 Flat Washer, .406 ID x 1.0 OD x .105 4
14 00011861 Hex Cap Screw 3/8-16 x 2.50 1
15 01002010 Carraige Screw, 3/8-16 x 1.25 1
16 01002564 Spacer, .76 ID x 2.00 OD x .477 3
17 01003123 Spacer .812 ID x .218 3
18 01003245 Spacer, .39 ID x .625 OD x 2.75 1
19 01004081 Flat Pulley 2
20 01004101 Idler Pulley, 4.06 OD 1
21 01004118 Shoulder Screw, .50 x .27 Lg., 3/8-16 1
22 01004415 Spacer, .760 ID x 2.000 OD x 1.1 1
23 01008456 Spacer .760 ID x 1.5 OD 1
24 01008593 Idler Arm Assembly 1
25 01008616 Blade 3
26 01009253 Washer, 5/16-18 1
27 01009635 Extension Spring, .98 OD x 5.00 1
28 02000071 Spindle Bolt 3/4-16 x 7.155 1
29 02000079 V-Pulley 4.25 OD Casting 1
30 02000103 V-Belt, A-Section 1
31 02000402 Nut, 3/4-16, Hex Flange 3
32 02000416 Spring Tension Rod Assembly 1
33 02000762 Self Tapping Screw 5/16-18 x 1.0 12
34 02000819 Spindle Bolt 3/4-16 x 5.37 2
35 02001855 Idler Arm Assembly, Top 1
36 02002356 Belt Guide 1
37 02003763 Deck Plate 1
38 618-04426 Spindle Assembly 3
39 737-3000 Grease Fitting 3
40 738-3172 Shoulder Screw .68 x 2.11 1
41 748-3065A Spindle Spacer 6
42 750-3119 Spacer .406 ID x 1.0 OD 2
43 00083192 Idler Washer 2
7



50" Formed Cutter Deck - Figure 4

Deck Shown Upside Down

GD: 02002795-03/23/07
8



50" Formed Cutter Deck - Parts List for Figure 4

Ref. 
No. Part No. Description Qty.
1 00003107 Cotter Pin .125 Dia x 1.0 1
2 00013406 Hex Cap Screw 5/16-18 x .75 1
3 00022560 Hex Nut, 3/8-16, Flange Lock 7
4 01000372 Carriage Bolt, 3/8-16 x .75 5
5 01000385 Front Roller 3
6 01000628 Screw, 1/4-20 x 1/2 7
7 01000635 Lock Nut 5/16-18 Hex Flange 1
8 01001169 Grass Catcher Roller 2
9 01004109 Tension Rod Stop Bracket 1

10 01004751 Rod, Rear Roller 1
11 01008620 Self Tapping Screw 5/16-18 x .750 6
12 02000465 Belt Cover Left Hand 1
13 01006961 Hex Cap Screw, 1/2-20 x 7.50 1
14 02002299 Nut, 1/2-20, Lock 1
15 02002988 Deck Assembly 50" 1
16 631-0407A Chute Assembly 1
17 02000831 Finger Guard 1
18 712-0641 Hex Nut, M16-1.5 2
19 721-04041 Water Nozzle Adaptor 1
20 734-04155 Deck Wheel, 5.00 Dia. 2
21 736-0760 Lock Washer, 17 x 23.8 x 1.95 2
22 737-04003B Deck Water Nozzle 2
23 738-3056 Shoulder Screw .498 x 1.53 2
24 02000467 Belt Cover Right Hand 1
25 02000430 Skirt, Center, 50" 1
26 02000429 Skirt, Right Hand, 50" 1
9



50" Deck Spindle Assembly - Figure 5

GD: 02002792-03/23/07
10



50" Deck Spindle Assembly - Parts List for Figure 5

Ref. 
No. Part No. Description Qty.
1 748-3020 Blade Spacer 4
2 00011925 Hex Cap Screw, 3/8-16, 4.00 1
3 748-3065A Spindle Spacer 6
4 00022560 Hex Nut, 3/8-16, Flange Lock 5
5 00027279 Nut 7/16-14, Nylock 1
6 00060078 Grease Fitting, 1/4-28 x 3/16 1
7 00083192 Idler Washer 1
8 01000387 Idler Spring 1
9 01000393 Flat Washer, .469 ID x .875 OD x .105 1
10 01000723 Flat Washer, .406 ID x 1.0 OD x .105 3
11 01001366 Hex Cap Screw 3/8-16 x 2.25 1
12 01002010 Carraige Screw, 3/8-16 x 1.25 1
13 01002564 Spacer, .76 ID x 2.00 OD x .477 1
14 750-3119 Spacer .406 ID x 1.0 OD 1
15 01003245 Spacer, .39 ID x .625 OD x 2.75 1
16 01004081 Flat Pulley 1
17 01004101 Idler Pulley, 4.06 OD 1
18 01004118 Shoulder Screw, .50 x .27 Lg., 3/8-16 1
19 01005011 V-Belt, Mower Drive 1
20 01005202 V-Pulley, 4.75 OD 1
21 01006535 V-Pulley, 5.0 OD 3
22 01006590 Hex Cap Screw 3/4-16 x 5.50 2
23 01008456 Spacer .760 ID x 1.5 OD 1
24 01008542 Hex Cap Screw, 3/4-16, 7.50 1
25 01008593 Idler Arm Assembly 1
26 01009253 Washer, 5/16-18 1
27 01009635 Extension Spring, .98 OD x 5.00 1
28 01010168 Hi-Lift Blade, 17.9 3
29 02000402 Nut, 3/4-16, Hex Flange 3
30 02000416 Spring Tension Rod Assembly 1
31 02000653 V-Belt, 1/2 x 90.9 LG 1
32 02000762 Self Tapping Screw 5/16-18 x 1.0 12
33 02001855 Idler Arm Assembly, Top 1
34 02002356 Belt Guide 1
35 618-04426 Spindle Assembly 3
36 737-3000 Grease Fitting 1
37 738-3172 Shoulder Screw .68 x 2.11 1
11



60" Formed Cutter Deck - Figure 6

GD: 02003471-03/15/07
12



60" Formed Cutter Deck - Parts List for Figure 6

Ref. 
No. Part No. Description Qty.
1 00012158 Flat Washer, 3/8 4
2 00012577 Washer, 1/2 Zinc 6
3 00013406 Hex Cap Screw 5/16-18 x .75 1
4 00022560 Hex Nut, 3/8-16, Flange Lock 25
5 00030276 Hex Carriage Screw, 3/8-16, 1.50 1
6 01000372 Carriage Bolt 3/8-16 x .75 12
7 01000385 Front Roller 2
8 01000635 Lock Nut 5/16-18 Hex Flange 1
9 01000643 Carriage Bolt, 3/8-16 x 1.00 3

10 01002511 Nut, 3/8-16, Jam 6
11 01003245 Spacer, .39 ID x .625 OD x 2.75 5
12 01003253 Torsion Spring 1
13 01003254 Chute Deflector Rod 1
14 01004109 Bracket Stop Tension Rod 1
15 01004864 Strip Spacer, 0.1875 Thick 1
16 01005594 Finger Guard Assembly 1
17 01007312 Spacer, .625 OD x .385 ID x 1/2 1
18 01008049 Carriage Bolt, 3/8-16 x 4.00 5
19 01006961 Hex Cap Screw, 1/2-20 x 7.50 2
20 02002299 Nut, 1/2-20, Lock 2
21 02003090 Deck Assembly 60" 1
22 02003076 Belt Cover 60 Right Hand 1
23 02003078 Belt Cover 60 Left Hand 1
24 01004852 Front Roller Bracket 1
25 01004856 Deck Baffle 1
26 01004857 Chute Deflector Bracket 1
27 712-0641 Hex Nut, M16-1.5 2
28 721-04041 Water Nozzle Adaptor 1
29 731-3257 Chute Deflector 1
30 734-04155 Deck Wheel, 5.00 Dia. 4
31 736-0760 Lock Washer, 17 x 23.8 x 1.9 2
32 737-04003B Nozzle, Deck Water 2
33 738-3056 Shoulder Screw .498 x 1.53 4
13



60" Deck Spindle Assembly - Figure 7

GD: 02003470-03/01/07
14



15

60" Deck Spindle Assembly - Parts List for Figure 7

Ref. 
No. Part No. Description Qty.
1 618-04426 Spindle Assembly 3
2 748-3065A Spindle Spacer 6
3 756-0399 V-Pulley, 3.50 OD 1
4 00010734 Lock Washer, 1/2 1
5 00010958 Washer, 1/2 Zinc 1
6 00011861 Hex Cap Screw, 3/8-16 x 2.50 1
7 00022560 Hex Nut, 3/8-16, Flange Lock 7
8 00030276 Hex Carriage Screw, 3/8-16, 1.50 1
9 00060078 Grease Fitting, 1/4-28 x 3/16 2

10 01000372 Carriage Bolt 3/8-16 x .75 2
11 01000387 Torsion Idler Spring 1
12 01000512 Hex Cap Screw, 3/8-16 x 1.750 2
13 01000723 Flat Washer, .406 ID, 1.0 OD, .105 5
14 01002564 Spacer, .76 ID x 2.00 OD x .477 3
15 01003123 Spacer .812 ID x .218 4
16 01003607 Hex Nut, 1/2-20 2
17 01004081 Flat Pulley 2
18 01004118 Shoulder Screw, .50x.27 Lg., 3/8-16 1
19 01004415 Spacer, .760 ID x 2.000 OD x 1.1 1
20 01004719 Hi-Lift Blade, 20.5, .756 ID 3
21 01004752 V Belt, A Section x 120.0 1
22 01005011 V Belt, B Section x 83.2 1
23 01005203 V-Pulley, 5.774 OD 1
24 01006535 Pulley, A Sect x 4.90 3
25 01006590 Spindle Bolt 3/4-16 x 5.50 2
26 01008542 Hex Cap Screw, 3/4-16, 7.50 1
27 01009635 Extension Spring, .98 OD x 5.00 1
28 02000402 Flange Hex Nut, 3/4-16 3
29 02000416 Spring Tension Rod Assembly 1
30 02000762 Self Tapping Screw 5/16-18 x 1.00 12
31 02003571 Idler Arm Assembly, Deck Spindle includes: 1

01000308 Bearing 2
32 02003795 Idler Arm Assembly, Double, includes 1

01000308 Bearing 2
33 02003640 Spacer, .39 ID x .625 OD x 1.875 1



16

Control Assembly

GD: 02002756-04/10/07

 - Figure 8 and Parts List

Ref. 
No. Part No. Description Qty.
1 00012166 Hex Nut, 5/16-18 2
2 00013116 HHCS, 5/16-18 x 1-1/4 2
3 00022560 Hex Nut, 3/8-16 Flange Lock 2
4 01000372 Carriage Bolt, 3/8-16 2
5 01000628 Screw, 1/4-20 x 1/2 19
6 01000629 Self Tapping Screw, 1/4-20 x .75 7
7 01003563 U-Nut, 5/16-18 2
8 01008491 Front Tank Mounting Bracket 1
9 01008539 U-Nut, 1/4-20 5

10 01008572 Battery Edge Trim 4
11 02002457 Front Panel 1
12 02002741 Left Hand Control Console 1
13 02002742 Right Hand Control Console 1
14 02002745 Battery Bracket 1
15 02002761 Forward/Reverse Stop Bracket 2
16 02003812 Screw, 1/4-20 x 1/2 3
17 02004172 Control Housing Weldment 1



R
N y.
1
2
3
4
5
6
7
8
9
1
1
1

Brake Assembly

GD: 02004047-04/16/07

 - Figure 9 and Parts List

ef. 
o. Part No. Description Qty.

Ref. 
No. Part No. Description Qt

00010980 Hex Head Cap Screw, 3/8-16 x 1.50 1 13 02003729 Right Hand Brake Cable 1
00012180 Hex Head Cap Screw, 5/16-18 x 1.00 1 14 02003740 Parking Brake Grip 1
00013733 Shoulder Bolt, 3/8 x 3/8 1 15 02003831 Brake Link Plate 1
00022560 Hex Nut, 3/8-16 Flange Lock 2 16 02003832 Brake Handle 1
01000101 Slide Washer 1 17 02003839 Spacer, .322 ID x .438 OD x .44 1
01000628 Screw, TT, 1/4-20, 0.5, Hex Index Washer 3 18 02003840 Spacer, .442 ID x .563 OD x .405 1
01000635 Nut, 5/16-18, Flange Lock 3 19 02004045 Step Hub, .379 x 1.5 x .257/.400 1
01002710 Washer, .375 x .738 x .063 3 20 02004122 Brake Cable Mounting Bracket 1
01009253 Flat Washer, .390 x 1.5 x .134 1 21 02004123 Brake Cable Mounting Bracket 1

0 02002885 Spacer, .380 x .563 x .196 1 22 02004124 Sockethead Capscrew, 5/16-18 x 1.00 1
1 02003717 Sockethead Capscrew, 3/8-16 x 1.50 1 23 02004174 Lockout Lever Plate 1
2 02003728 Left Hand Brake Cable 1 24 736-3089 Washer, .345 x 1.00 x .100 1
17



18

44" Front Caster & Tire Assembly

GD: 02003791-02/19/07

 - Figure 10 and Parts List

Ref. 
No. Part No. Description Qty.
1 00012157 Lock Washer, 3/8 Zinc 2
2 00012187 Lug Nut, 1/2-20 8
3 00023287 Nut, 1/2-20, Center Lock 2
4 00023793 Flange Bearing, 1.013 ID 2
5 00023822 Washer Special 3
6 00060078 Grease Fitting, 1/4-28 x 3/16 2
7 01000368 Hex Cap Screw, 3/8-16 x .88 2
8 01000678 Nut Jam, 1.0-14, Nylon Insert 1
9 01000745 Hex Cap Screw, 1/2-20 x 5.50 2

10 01006309 Hex Cap Screw, 1-14 x 5.0 1
11 01008320 Wheel Assembly, 18 x 8.5 2
12 02000616 Front Axle Assembly 1
13 02000613 Castor Wheel Mounting Bracket 2
14 01009253 Flat Washer, .390 x 1.5 x .134 2
15 02000588 Flat Washer, 1.00 ID x 2.25 OD x ,075 2
16 02003488 Wheel Assembly, 11 x 4 - 5, Beige 2
17 731-0374 Flange Bearing, 1.0 ID 4
18 750-3197A Wheel Spacer 2



50" Front Caster & Tire Assembly

9

2

1

15

11

13

7

12

16
4

18

18

6

2

1

14

13

5

7

17

3 10

12

17
8

4

2 2

9

5

5

11

15

GD: 02003485-02/19/07

 - Figure 11 and Parts List

Ref. 
No. Part No. Description Qty.
1 00012157 Lock Washer, 3/8 Zinc 2
2 00012187 Lug Nut, 1/2-20 8
3 00023287 Nut, 1/2-20, Center Lock 2
4 00023793 Flange Bearing, 1.013 ID 2
5 00023822 Washer Special 3
6 00060078 Grease Fitting, 1/4-28 x 3/16 2
7 01000368 Hex Cap Screw, 3/8-16 x .88 2
8 01000678 Nut Jam, 1.0-14, Nylon Insert 1
9 01000745 Hex Cap Screw, 1/2-20 x 5.50 2

10 02000616 Front Axle Assembly 1
11 02000613 Castor Wheel Mounting Bracket 2
12 01009253 Flat Washer, .390 x 1.5 x .134 2
13 01009828 Wheel Assembly, 18 x 9.5 2
14 02000588 Flat Washer, 1.00 ID x 2.25 OD x ,075 2
15 02003488 Wheel Assembly, 11 x 4 - 5, Beige 2
16 02003804 Hex Cap Screw, 1-14 x 5.5 1
17 731-0374 Flange Bearing, 1.0 ID 4
18 750-3197A Wheel Spacer 2
19



60" Front Caster & Tire Assembly

GD: 02003486-03/19/07

 - Figure 12 and Parts List

Ref. 
No. Part No. Description Qty.
1 00012157 Lock Washer, 3/8 Zinc 2
2 00012187 Lug Nut, 1/2-20 8
3 02002299 Lock Nut, Nylon insert, 1/2-20 2
4 00023793 Flange Bearing, 1.013 ID 2
5 00023822 Washer Special 5
6 00060078 Grease Fitting, 1/4-28 x 3/16 2
7 01000368 Hex Cap Screw, 3/8-16 x .88 2
8 01000678 Nut Jam, 1.0-14, Nylon Insert 1
9 01007364 Castor Wheel Mounting Bracket 2

10 02000616 Front Axle Assembly 1
11 01009253 Flat Washer, .390 x 1.5 x .134 2
12 02000588 Flat Washer, 1.00 ID x 2.25 OD x ,075 2
13 02002153 Spacer, .54 ID x .75 OD x 5.925 Lg 2
14 01006961 Hex Cap Screw, 1/2-20 x 7.50 2
15 02002956 Wheel Assembly 11 x 6.00 - 5, Beige 2
16 02003490 WHeel Assembly 20 x 10.00 - 10 2
17 02003804 Hex Cap Screw, 1-14 x 5.5 1
18 731-0374 Flange Bearing, 1.0 ID 4
20



Re
N .
1
2
3
4
5
6
7
8
9
1
1
1
1
1
1
1
1
1
1
2
2

21

Steering Assembly

GD: 02002680-04/10

 -Figure 13 and Parts List

f. 
o. Part No. Description Qty.

Ref. 
No. Part No. Description Qty

00011438 Hex Cap Screw, 3/8-16 x 1-1/2 1 22 02002864 Brake Cable Mounting Bracket 1
00012133 Hex Cap Screw, 1/4-20 x 1/2 1 23 02002885 Spacer, .380 x .563 x .196 3
00012166 Hex Nut, 5/16-18 1 24 02002908 Damper Mounting Bracket 2
00012169 Flat Washer, 5/16 4 25 02002992 Steering Link Rod 2
00012180 Hex Head Cap Screw, 5/16-18 x 1.00 2 26 02002994 Socket Head Capscrew, 5/16-18 x 1.25 2
00012382 Hex Cap Screw, 5/16-18 x 1-1/2 1 27 02003041 Shoulder Bolt, .4375 x .1345 x 1.00 2
00013198 Hex Cap Screw, 5/16-18 x 2.00 2 28 02003419 Bushing, .310 x .172 x .688 x .06 4
00014081 Nut, 1/4-28, SS, Nylon Insert 4 29 02003560 Control Lock Rod 2
00022560 Nut, Flange Lock, 3/8-16 1 30 02003568 Control Cable Lock Out 1

0 00071691 Control Rod Spacer 2 31 02003622 Cylinder Return to Neutral 2
1 01000600 Flat Washer, 1.4 x .630 x .0515 2 32 02003644 Spacer, .25 ID x .38 OD x 1.13 4
2 01000635 Nut, 5/16-18, Lock 15 33 02003716 Retainer Ring, E-Clip 2
3 01001919 Shoulder Screw, 1/4-28 6 34 02003854 Lapbar Pivot Bracket 2
4 01002766 Nut, 1/4-20, Hex Flange Lock Nut 6 35 02003855 Lapbar Assembly includes: 2
5 01003561 Nut, Hex, Center Lock, M8 2 02003857 Control Handle Pivot Tube
6 01006898 Hex Cap Screw, 1/4-20 x 2.00 4 02002662 Grip, 1.0
7 01008600 Capscrew, 5/16-18 x 1.50, Socket Head 2 36 710-0262 Carriage Bolt, 5/16-18 x 1.50 4
8 02002684 Brake Lever Plate 1 37 732-0470A Extension SPring, .53 OD x 4.7 1
9 02002688 Pivot Bracket Weldment 2 38 736-0287 Flat Washer, .793 ID x 1.24 OD x .060 4
0 02002723 Steering Input Shaft Assembly 2 39 741-0598 Hex Flange Bearing, .752 ID 4
1 02002844 Spacer, .385 ID x .625 OD x .869 1
/07



Drive Train Assembly

GD: 02002640-02/05/07

- Figure 14 and Parts List

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 00012157 Lock Washer, 3/8 Zinc 2 16 02001332 Pump Rod 2
2 00012165 Nylock Nut, 5/16-18 2 17 02001556 Hex Cap Screw, 5/16-18 x 6.00 2
3 00012172 Hex Cap Screw, 3/8-16 x 2.00 2 18 02001578 Hydraulic Tank 1
4 00012179 Hex Cap Screw, 5/16-18 x 3/4 2 19 02002175 IZT Transmission, Right Hand 1
5 00022560 Nut, Flange Lock, 3/8-16 2 02002150 Filter 1
6 00083192 Idler Washer 12 20 02002176 IZT Transmission, Left Hand 1
7 02001111 Hose Clamp 4 02002150 Filter 1
8 01000372 Carriage Bolt, 3/8-16 2 21 02002646 Spacer, .375 ID x .75 OD x 3.30 2
9 01000629 Self Tapping Screw, 1/4-20 x .75 2 22 02002647 Transmission Support Tube 1

10 01000635 Nut, Lock, HexFlange, 5/16-18 10 23 02002648 V-Belt, 58.4 1
11 01001972 Hex Cap Screw, 5/16-18 x 2.75 4 24 02002978 Transmission Front Mounting Bracket 1
12 01002771 Cotter Pin, .072 x 1.12 Lg 2 25 02002966 Neutral Bracket 2
13 01002874 Extension Spring, .865 OD x 4.68 Long 2 26 02002974 Bolt, 5/16-18 x 4.00 2
14 -- Fuel Hose, .50 ID x .75 OD (in inches) 30.5 27 750-3119 Spacer .406 ID x 1.0 OD 2
15 01009937 Washer, 5/16 x 1.06 8
22



20HP Kohler Engine Assembly - Figure 15 and Parts List

GD: 02003792-03/16/07

Ref
No Part No. Description Qty.

Ref
No Part No. Description Qty.

1 00006129 Hex Head Cap Screw, 5/16-18 x 1-3/4 4 20 01003116 Fuel Pickup Fitting 1
2 00011453 Hex Jam Nut, 3/8-24 1 21 01003283 Oil Drain Extension Hose 1
3 00012157 Lock Washer, 3/8 Zinc 8 22 01004004 Throttle Control Knob 1
4 00012169 Flat Washer, 5/16 6 23 01004350 Fuel Tank 1
5 00012235 Clamp, Union 1 24 01005314 Flat Washer, 7/16 ID x 1.75 OD x .250 1
6 00012470 Cable Tie, 3/16 x .05 x 7.4 2 25 01007533 Key, 1/4 x 1/4 x 2.75 1
7 710-0262 Carriage Bolt, 5/16-18 x 1.50 1 26 01008138 Utility Bin 1
8 00013406 Hex Cap Screw, 5/16-18 x .75 2 27 01008434 Ogura DX11 Electric Clutch 1
9 00014608 Lock Nut, Nylon Insert, 10-32 2 28 01008531 Screw, #10-32 x 0.500 2

10 00060056 Nut, w/ Star Washer 1 29 01008623 Exhaust Pipe 1
11 01000215 Hose Clam, 1/4-5/8, SS 1 30 02000426 20HP Kohler Engine 1
12 01000368 Hex Cap Screw, 3/8-16 x .88 8 31 02000456 Kohler Muffler 1
13 01000389 Lock Washer, 7/16 1 32 02000477 Throttle Control Cable 1
14 01000635 Lock Nut, Hex Flange, 5/16-18 7 33 02000478 Choke Cable 1
15 01000721 Machine Screw, 8-32 x .375 1 34 -- Hose, 1/4" Fuel Line 1
16 00083192 Flat Washer, .390 ID x 1.0 OD x .180 8 35 02001994 Clutch Retainer Assembly 1
17 01000811 Screw, 8-32 x .375, Hex Washer 2 36 02002253 Fuel Tank Groment 1
18 01000813 Hex Cap Screw, 7/16-20 x 3.0 1 37 02003417 Transmission Drive Pulley 1
19 01002710 Washer, 3/8 x .738 x .063 1 38 02003809 Fuel Cap 1
23



23HP Kohler Engine Assembly - Figure 16 and Parts List

GD: 02002759-03/29/07

Ref
No Part No. Description Qty.

Ref
No Part No. Description Qty.

1 00006129 Hex Head Cap Screw, 5/16-18 x 1-3/4 4 20 01003116 Fuel Pickup Fitting 1
2 00011453 Hex Jam Nut, 3/8-24 1 21 01003283 Oil Drain Extension Hose 1
3 00012157 Lock Washer, 3/8 Zinc 8 22 01004004 Throttle Control Knob 1
4 00012169 Flat Washer, 5/16 6 23 01004350 Fuel Tank 1
5 00012235 Clamp, Union 1 24 01005314 Flat Washer, 7/16 ID x 1.75 OD x .250 1
6 00012470 Cable Tie, 3/16 x .05 x 7.4 2 25 01007533 Key, 1/4 x 1/4 x 2.75 1
7 710-0262 Carriage Bolt, 5/16-18 x 1.50 1 26 01008138 Utility Bin 1
8 00013406 Hex Cap Screw, 5/16-18 x .75 2 27 01008434 Ogura DX11 Electric Clutch 1
9 00014608 Lock Nut, Nylon Insert, 10-32 2 28 01008531 Screw, #10-32 x 0.500 2

10 00060056 Nut, w/ Star Washer 1 29 01008623 Exhaust Pipe 1
11 01000215 Hose Clam, 1/4-5/8, SS 1 30 02000427 23HP Kohler Engine 1
12 01000368 Hex Cap Screw, 3/8-16 x .88 8 31 02000456 Kohler Muffler 1
13 01000389 Lock Washer, 7/16 1 32 02000477 Throttle Control Cable 1
14 01000635 Lock Nut, Hex Flange, 5/16-18 7 33 02000478 Choke Cable 1
15 01000721 Machine Screw, 8-32 x .375 1 34 -- Hose, 1/4" Fuel Line 1
16 00083192 Flat Washer, .390 ID x 1.0 OD x .180 8 35 02001994 Clutch Retainer Assembly 1
17 01000811 Screw, 8-32 x .375, Hex Washer 2 36 02002253 Fuel Tank Groment 1
18 01000813 Hex Cap Screw, 7/16-20 x 3.0 1 37 02003417 Transmission Drive Pulley 1
19 01002710 Washer, 3/8 x .738 x .063 1 38 02003809 Fuel Cap 1
24



23HP Kawasaki Engine Assembly - Figure 17 and Parts List

GD: 02003769-04/12/07

Ref
No Part No. Description Qty.

Ref
No Part No. Description Qty.

1 00011453 Hex Jam Nut, 3/8-24 1 20 01003283 Oil Drain Extension Hose 1
2 00012157 Lock Washer, 3/8 Zinc 8 21 01004004 Throttle Control Knob 1
3 00012169 Flat Washer, 5/16 6 22 01004350 Fuel Tank 1
4 00006129 Hex Cap Screw, 5/16-18 x 1-3/4 4 23 01005314 Flat Washer, 7/16 ID x 1.75 OD x .250 1
5 00012470 Cable Tie, 3/16 x .05 x 7.4 2 24 01008138 Utility Bin 1
6 710-0262 Carriage Bolt, 5/16-18 x 1.50 1 25 01008531 Screw, #10-32 x 0.500 2
7 00013406 Hex Cap Screw, 5/16-18 x .75 2 26 01008623 Exhaust Pipe 1
8 00014608 Lock Nut, Nylon Insert, 10-32 2 27 02000477 Throttle Control Cable 1
9 00060056 Nut, w/ Star Washer 1 28 -- Hose, 1/4" Fuel Line 1

10 01000368 Hex Cap Screw, 3/8-16 x .88 8 29 02001994 Clutch Retainer Assembly 1
11 01000389 Lock Washer, 7/16 1 30 02001993 23HP Kawasaki Engine 1
12 01000635 Lock Nut, Hex Flange, 5/16-18 7 31 02002160 Electric Clutch 1
13 01000721 Machine Screw, 8-32 x .375 1 32 02002253 Fuel Tank Groment 1
14 00083192 Flat Washer, .390 ID x 1.0 OD x .180 8 33 02003418 Transmission Drive Pulley 1
15 01000811 Screw, 8-32 x .375, Hex Washer 2 34 02003472 Kawasaki Muffler 1
16 01000813 Hex Cap Screw, 7/16-20 x 3.00 1 35 02003479 Choke Cable 1
17 00021517 Key, .25 x .25 x 2.00 1 36 02003809 Fuel Cap 1
18 01002710 Washer, 3/8 x .738 x .063 1 37 01000215 Hose Clamp 1
19 01003116 Fuel Pickup Fitting 1 38 02003984 Nut, M8-1.25, Hex Flange 4
25



Electrical Assembly Kohler - Figure 18 and Parts List

GD: 02002757-04/11/07

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 00012032 Battery, 12V 225CCA 30Min 1 14 01003581 Switch, Ignition, 6 Pin 1
2 00012152 Lock Nut, Nylon Insert, 1/4-20 2 15 01007597 Hour Meter 1
3 00012154 Flat Washer, 1/4 2 16 01008042 Safety Switch Retainer Spring 3
4 00013131 Hex Cap Screw, 1/4-20 x .75 2 17 01009905 PTO Switch Bracket 1
5 00013258 Boot, 1" OD Rubber Battery-PST Red 2 18 01009931 U-nut, 10-24 2
6 00024233 Cable, Battery, Black, 17" 1 19 02000024 Switch, Safety N.O./N.C. 1
7 00032097 Nut, 5/8-32, w/Cap 1 20 02001134 Gromment, 1.5 ID x 2.13 OD 1
8 01000628 Self Tapping Screw, 1/4-20 x 1/2 4 21 02002990 Harness Assembly (not shown) 1
9 01001717 Normally Closed Safety Switch 2 22 02003038 Electrical Conduit Clip, 3/8 2
10 01001864 Self Tapping Screw, 10-32 x 1/2 7 23 02003567 Brake Switch Mounting Bracket 1
11 01002111 Electric PTO Switch 1 24 02003926 Bracket, Safety Switch, Right Hand 1
12 01002252 Cable, Battery, Red, 24" 1 25 02003927 Bracket, Safety Switch, Left Hand 1
13 01003277 Normally Closed Seat Switch 1
26



Electrical Assembly Kawasaki - Figure 19 and Parts List

GD: 02002758-04/11/07

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 00012032 Battery, 12V 225CCA 30Min 1 16 01003277 Normally Closed Seat Switch 1
2 00012152 Lock Nut, Nylon Insert, 1/4-20 2 17 01003581 Switch, Ignition, 6 Pin 1
3 00012154 Flat Washer, 1/4 2 18 01007597 Hour Meter 1
4 00012165 Nylock Nut, 5/16-18 2 19 01008042 Safety Switch Retainer Spring 3
5 00013131 Hex Cap Screw, 1/4-20 x .75 2 20 01009905 PTO Switch Bracket 1
6 00013258 Boot, 1" OD Rubber Battery-PST Red 4 21 01009931 U-nut, 10-24 2
7 00014608 Lock Nut, Nylon Insert, 10-32 1 22 02000024 Switch, Safety N.O./N.C. 1
8 00024233 Cable, Battery, Black, 17" 1 23 02001134 Gromment, 1.5 ID x 2.13 OD 1
9 00032097 Nut, 5/8-32, w/Cap 1 24 02002990 Harness Assembly (not shown) 1
10 01000628 Self Tapping Screw, 1/4-20 x 1/2 6 25 02003038 Electrical Conduit Clip, 3/8 2
11 01001717 Normally Closed Safety Switch 2 26 02003415 Harness Assembly Adaptor 1
12 01001864 Self Tapping Screw, 10-32 x 1/2 7 27 02003567 Brake Switch Mounting Bracket 1
13 01002111 Electric PTO Switch 1 28 02003926 Bracket, Safety Switch, Right Hand 1
14 01002228 Solenoid 1 29 02003927 Bracket, Safety Switch, Left Hand 1
15 01002252 Cable, Battery, Red, 24" 2
27



44" Seat Assembly - Figure 20 and Parts List

GD: 02003790-02/21/07

Ref. 
No. Part No. Description Qty.
1 00011925 Hex Cap Screw, 3/8-16, 4.00 2
2 00012165 Nylock Nut, 5/16-18 3
3 00013406 Hex Cap Screw, 5/16-18 x .75 2
4 00022560 Flange Lock Hex Nut, 3/8-16 2
5 01000635 Nut, 5/16-18, Hex Flange Lock 6
6 01008620 Self Tapping Screw 5/16-18 x .750 5
7 01009872 Spacer, .370 ID x .500 OD x 3.45 2
8 02002747 Seat Mounting Bracket 2
9 02002952 Bumper, 2.50 OD x 1.13 Long 2

10 02002961 Foot Rest Bracket 1
11 02003766 Seat 1
 28



50" & 60" Seat Assembly - Figure 21 and Parts List

GD: 02003443-02/22/07

Ref. 
No. Part No. Description Qty.
1 00011925 Hex Cap Screw, 3/8-16, 4.00 2
2 00012165 Nylock Nut, 5/16-18 3
3 00013406 Hex Cap Screw, 5/16-18 x .75 2
4 00022560 Flange Lock Hex Nut, 3/8-16 2
5 01000635 Nut, 5/16-18, Hex Flange Lock 6
6 01008620 Self Tapping Screw 5/16-18 x .750 5
7 01009872 Spacer, .370 ID x .500 OD x 3.45 2
8 02002747 Seat Mounting Bracket 2
9 02002952 Bumper, 2.50 OD x 1.13 Long 2

10 02002961 Foot Rest Bracket 1
11 02002975 Seat 1
29



Lift Assembly - Figure 22

GD: 02002178-03/28/07

 and Parts List

Ref. 
No. Part No. Description Qty.

Ref. 
No. Part No. Description Qty.

1 00008495 Capscrew, 3/8-16 x 1-3/4 1 19 02002876 Trail Link Pivot Rod 1
2 00011438 Hex Cap Screw, 3/8-16 x 1-1/2 3 20 02002879 Front Lift Rod 1
3 00013416 Hex Cap Screw, 1/4-20 x 1.00 1 21 02002881 Foot Pedal Assembly 1
4 00022560 Nut, 3/8-16, Hex Flange Lock 14 22 02002882 Foot Lift Torsion Spring 1
5 00035632 Jam Nut, 5/8-11 4 23 02002890 Lower Lift Bracket Assembly 3
6 00083192 Idler Washer 1 24 02002893 Lift Link 2
7 01002766 Nut, 1/4-20, Hex Flange Lock Nut 1 25 02002907 Clevis Pin, .375 x 1.89 x 2.125 1
8 01003468 Spacer, .375 x .50 x .75 Lg 3 26 02002915 Front Shaft Assembly 1
9 01003536 Shoulder Screw, 0.625 OD x .830 Lg. 4 27 02002916 Rear Shaft Assembly 1

10 01007312 Spacer, .625 OD x .385 ID x 1/2 1 28 02002979 Link Plate 1
11 01008658 Jam Nut, 1/2-20 6 29 02003436 Spacer, .380 ID x .500 OD x .605 1
12 02000393 Shoulder Screw, 3/8-16, .56 x .27 4 30 02003685 Hex Flange Bearing, .875 ID 4
13 02000671 Lock Washer, 5/8 2 31 02003716 E Clip, .875 Dia. 3
14 02001891 Washer, 1.00 OD x .625 ID x .048 4 32 02003717 Sockethead Capscrew, 3/8-16 x 1.50 2
15 02002377 Foot Lift Pivot Assembly 1 33 02003720 Flat Washer, .94 x 1.75 x .11 3
16 02002382 Deck Lift Bracket 3 34 02000673 Hair Pin 4
17 02002612 Index Plate 1 35 750-0547 Spacer, .628 ID x .875 OD x .500 4
18 02002875 Spacer, .635 ID x 1.188 OD x .500 4
30



44" Decal Map

0
1
0
0
2
1
6
6

      7
7
7
S

3
0
5
0
3

    7
7
7
S

3
2
5
9
9

7
7
7
D

1
1
0
3
6

7
7
7
I2

2
4
2
1

7
7
7
D

1
1
0
3
6

7
7
7
I2

2
7
6
5

7
7
7
D

1
0
7
2
4

7
7
7

S
3
2

8
4

2

7
7
7
I2

2
7
5
7

7
7
7
D

1
0
7
2
3

7
7
7
D

1
1
0
3
5

7
7

7
D

0
9

1
5

6

B
o

th
 s

id
e

s
 o

f u
n

it

7
7

7
D

1
0

7
2

2

C
e

n
te

re
d

 o
n

 b
a

c
k
 o

f fra
m

e
 b

u
m

p
e

r

7
7

7
D

1
0

6
7

9

N
e

a
r d

e
c
k
 w

a
s
h

 o
u

t

0
2

0
0

3
5

3
8

O
n

 to
p

 o
f s

e
a

t b
o

x
 u

n
d

e
r s

e
a

t

n
e

x
t to

 S
/N

 la
b

e
l

7
7

7
S

3
2

3
2

8

T
o

p
 o

f d
e

c
k
 u

n
d

e
r b

e
lt c

o
v
e

r

7
7

7
S

3
2

3
2

8

T
o

p
 o

f d
e

c
k
 u

n
d

e
r b

e
lt c

o
v
e

r

7
7

7
D

1
0

6
7

9

N
e

a
r d

e
c
k
 w

a
s
h

 o
u

t

7
7

7
D

0
9

7
4

8

B
o

th
 s

id
e

s
 o

f u
n

it

             7
7

7
X

4
2

1
7

9

       R
ig

h
t o

f "C
u

b
 C

a
d

e
t" 

       d
e

c
a

l  o
n

 re
a

r b
u

m
p

e
r

F
o

r M
o

d
e

l 1
7

A
H

3
A

G
L

7
0

9
 o

n
ly
3131



50" Decal Map

0
1
0
0
2
1
6
6

      7
7
7
S

3
0
5
0
3

    7
7
7
S

3
2
5
9
8

7
7
7
D

1
0
6
0
9

7
7
7
I2

2
4
4
4

7
7
7
D

1
0
6
0
9

7
7
7
I2

2
7
6
5

7
7
7
D

1
0
7
2
4

7
7
7

S
3
2

8
4

2

7
7
7
I2

2
7
5
7

7
7
7
D

1
0
7
2
3

7
7
7
D

1
0
7
2
5

7
7

7
D

0
9

1
5

6

B
o

th
 s

id
e

s
 o

f u
n

it

7
7

7
D

1
0

7
2

2

C
e

n
te

re
d

 o
n

 b
a

c
k
 o

f fra
m

e
 b

u
m

p
e

r

7
7

7
D

1
0

6
7

9

N
e

a
r d

e
c
k
 w

a
s
h

 o
u

t

0
2

0
0

3
5

3
8

O
n

 to
p

 o
f s

e
a

t b
o

x
 u

n
d

e
r s

e
a

t

n
e

x
t to

 S
/N

 la
b

e
l

7
7

7
S

3
2

3
2

8

T
o

p
 o

f d
e

c
k
 u

n
d

e
r b

e
lt c

o
v
e

r

7
7

7
S

3
2

3
2

8

T
o

p
 o

f d
e

c
k
 u

n
d

e
r b

e
lt c

o
v
e

r

7
7

7
D

1
0

6
7

9

N
e

a
r d

e
c
k
 w

a
s
h

 o
u

t

7
7

7
D

0
9

7
4

8

B
o

th
 s

id
e

s
 o

f u
n

it

             7
7

7
X

4
2

1
7

9

       R
ig

h
t o

f "C
u

b
 C

a
d

e
t" 

       d
e

c
a

l  o
n

 re
a

r b
u

m
p

e
r

F
o

r M
o

d
e

l 1
7

A
H

3
A

G
P

7
0

9
 o

n
ly
3232



60" Decal Map

0
1
0
0
2
1
6
6

      7
7
7
S

3
0
5
0
3

    7
7
7
S

3
2
5
9
8

7
7
7
D

1
0
7
2
8

7
7
7
I2

2
2
1
5

7
7
7
D

1
0
7
2
8

7
7
7
I2

2
7
6
5

7
7
7
D

1
0
7
2
4

7
7
7

S
3
2

8
4

2

7
7
7
I2

2
7
5
7

7
7
7
D

1
0
7
2
3

7
7
7
D

1
0
7
3
0

7
7

7
D

0
9

1
5

6

B
o

th
 s

id
e

s
 o

f u
n

it

7
7

7
D

1
0

7
2

2

C
e

n
te

re
d

 o
n

 b
a

c
k
 o

f fra
m

e
 b

u
m

p
e

r

7
7

7
D

1
0

6
7

9

N
e

a
r d

e
c
k
 w

a
s
h

 o
u

t

0
2

0
0

3
5

3
8

O
n

 to
p

 o
f s

e
a

t b
o

x
 u

n
d

e
r s

e
a

t

n
e

x
t to

 S
/N

 la
b

e
l

7
7

7
S

3
2

3
2

8

T
o

p
 o

f d
e

c
k
 u

n
d

e
r b

e
lt c

o
v
e

r

7
7

7
S

3
2

3
2

8

T
o

p
 o

f d
e

c
k
 u

n
d

e
r b

e
lt c

o
v
e

r

7
7

7
D

1
0

6
7

9

N
e

a
r d

e
c
k
 w

a
s
h

 o
u

t

7
7

7
D

0
9

7
4

8

B
o

th
 s

id
e

s
 o

f u
n

it

             7
7

7
X

4
2

1
7

9

       R
ig

h
t o

f "C
u

b
 C

a
d

e
t" 

       d
e

c
a

l  o
n

 re
a

r b
u

m
p

e
r

F
o

r M
o

d
e

l 1
7

A
I3

A
G

J
7

0
9

 o
n

ly
3333



Notes
34



Notes
35



Cub Cadet LLC
P.O. Box 361131

Cleveland, OH  44136

Form No. 02003591 Rev. 07-8 04/25/2007



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /KOR <FEFFd5a5c0c1b41c0020c778c1c40020d488c9c8c7440020c5bbae300020c704d5740020ace0d574c0c1b3c4c7580020c774bbf8c9c0b97c0020c0acc6a9d558c5ec00200050004400460020bb38c11cb97c0020b9ccb4e4b824ba740020c7740020c124c815c7440020c0acc6a9d558c2edc2dcc624002e0020c7740020c124c815c7440020c0acc6a9d558c5ec0020b9ccb4e000200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /CHS <FEFF4f7f75288fd94e9b8bbe7f6e521b5efa76840020005000440046002065876863ff0c5c065305542b66f49ad8768456fe50cf52068fa87387ff0c4ee563d09ad8625353708d2891cf30028be5002000500044004600206587686353ef4ee54f7f752800200020004100630072006f00620061007400204e0e002000520065006100640065007200200035002e00300020548c66f49ad87248672c62535f003002>
    /CHT <FEFF4f7f752890194e9b8a2d5b9a5efa7acb76840020005000440046002065874ef65305542b8f039ad876845f7150cf89e367905ea6ff0c4fbf65bc63d066075217537054c18cea3002005000440046002065874ef653ef4ee54f7f75280020004100630072006f0062006100740020548c002000520065006100640065007200200035002e0030002053ca66f465b07248672c4f86958b555f3002>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


